

Client: International Cellulose, TX

Report No.: IP97-0020R

Date: 4/28/97

Page 2 of 2

TEST RESULTS:

6.1 Density (ASTM E 605):

lbs/ft³: 4.16 (No requirement)

6.5 Smoldering Combustion (ASTM C 739):

% Weight Loss: 1.0 (15% maximum)

6.6 Fungi Resistance (ASTM C 739):

No Growth

6.7 Corrosion (ASTM C 739):

Steel:	No Perforations	(No perforations)
Aluminum:	No Perforations	(No perforations)
Copper:	No Perforations	(No perforations)

6.8 Moisture Vapor Absorption (ASTM C 739):

% Weight Gain: 1.3 (15% maximum)

6.9 Odor Emission (ASTM C 739):

No Perceptible